
 

Approve Deny Signatures Date 

X  
 
Hilaryle 
Hilary H. Le / Environmental Engineering Specialist May 30, 2025 

x  
 
Maria D. Bebenek for 
Daniel W. Martin, P.E. / Environmental Engineer Manager June 30, 2025 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0085073 

Facility Type Municipal APS ID 277149 

Major / Minor Minor Authorization ID 1510591 

a 
Applicant and Facility Information 

a 

Applicant Name 
Wood Broad Top Wells Joint Municipal 
Authority 

 
Facility Name Wood Broad Top Wells 

 

Applicant Address PO Box 7   Facility Address 309 Lincoln Street   

 Wood, PA 16694-0007   Robertsdale, PA 16674  

Applicant Contact Gary McCavitt  Facility Contact Chad Myers  

Applicant Phone (814) 635-2354  Facility Phone (814) 635-2354  

Client ID 24230  Site ID 450550  

Ch 94 Load Status Not Overloaded  Municipality Wood Township  

Connection Status No Limitations  County Huntingdon  

Date Application Received December 22, 2024  EPA Waived? Yes  

Date Application Accepted December 24, 2024  If No, Reason   

  

Purpose of Application NPDES permit renewal.  

a 

 

Summary of Review 

GHD, on behalf of the Wood Broad Top Wells Joint Municipal Authority has applied to the Pennsylvania Department of 
Environmental Protection (DEP) for reissuance of its NPDES permit.  The permit was last reissued on July 16, 2020, and 
became effective on August 1, 2020.  The permit expires on July 31, 2025.  The NPDES PA0085073 A-1 DEP-Initiated Minor 
Amendment was issued on 8/12/2020 to correct the typo error on page # 4, Supplemental Information section, item (3) from 
170 lbs to 340 lbs BOD5 per day.  

Wood Broad Top Wells Joint Municipal Authority owns, operates, and maintains the wastewater treatment plant located in 
Wood, Broad Top, & Wells Townships, Huntingdon County.  The aeration secondary treatment plant discharges treated 
municipal wastewater to Unnamed Tributary Great Trough Creek, which is classified for Trout Stocking Fishes (TSF). 

According to the NPDES renewal application submitted on 12/22/2024, the collection system has approximately 81% sewers 
from Wood, 17% sewers from Broad Top, and 2% sewers from Wells Townships.  The facility has a design average annual 
flow of 0.084 MGD.  The hydraulic capacity is 0.170 MGD. 

WQM Part II No. 3192405 was issued on July 26, 1995, and No. 3192405 12-1 amendment issued December 10, 2014 to re-
rate the hydraulic increase maximum monthly flow from 0.084 MGD to 0.170 MGD, and organic capacity increase the 
maximum monthly loading from 170 lbs/day to 340 lbs/day. 

Sludge use and disposal description and location(s):  sludge is hauled by Park’s Garbage contractor. 

Changes from the previous permit:  The E. Coli monitoring and report requirements will add to the proposed permit.   

Based on the review outline in this fact sheet, it is recommended that the permit be drafted and published in the Pennsylvania 
Bulletin for public comments for 30 days. 



NPDES Permit Fact Sheet NPDES Permit No. PA0085073 
Wood Broad Top Wells 

2 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 0.084  

 Latitude 40º 11' 12.59"  Longitude -78º 6' 39.30"  

 Quad Name Saltillo  Quad Code   

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters 
Unnamed Tributary to Great 
Trough Creek (TSF)  Stream Code 13617  

 NHD Com ID 65842661  RMI 0.03  

 Drainage Area 0.56 mi.2  Yield (cfs/mi2) See comments below  

 Q7-10 Flow (cfs) See comments below  Q7-10 Basis USGS StreamStats  

 Elevation (ft)  1737.66  Slope (ft/ft)        

 Watershed No. 11-D  Chapter 93 Class. TSF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status   Name   

    

 Nearest Downstream Public Water Supply Intake Mifflintown Municipal Authority, Juniata County  

 PWS Waters Juniata River   Flow at Intake (cfs)        

 PWS RMI 34.4 miles  Distance from Outfall (mi) Approximate 106 miles  
 

 
Changes Since Last Permit Issuance:       
 

Drainage Area 
The discharge is to Toms Creek at RMI 0.03 mile.  A drainage area upstream of the discharge is estimated to be 0.56 
mi.2, according to USGS PA StreamStats available at https://streamstats.usgs.gov/ss/. 
 
Stream Flow 
Stream flows for the water quality modeling were determined by correlating with the yield of USGS gauging station 
No.01562000 on Raystown Branch Juniata River at Saxton, PA.  The Q7-10 is 44.8 cfs and the drainage area is 754 mi.2 
(according to USGS PA StreamStats available at https://streamstats.usgs.gov/ss/) which results in a Q7-10 low flow yield of 
0.06 cfs/mi.2.  This information is used to obtain a chronic or 30-day (Q30-10), and an acute or 1-day (Q1-10) exposure 
stream flow for the discharge point as follows (Guidance No. 391-2000-023): 

Low Flow Yield = 44.8 cfs / 754 mi.2 ≈ 0.06 cfs/mi.2 
Q7-10 discharge =  0.06 cfs/mi.2 x D.A discharge = 0.06 cfs/mi.2 x 0.56 mi.2 = 0.034 cfs 

Q30-10 = 1.36 * 0.034 cfs ≈ 0.046 cfs 
Q1-10 = 0.64 * 0.034 cfs ≈ 0.02 cfs 

 
Unnamed Tributary to Great Trough Creek 
25 Pa Code § 93.9n classifies Unnamed Tributary to Great Trough Creek as Trout Stocking Fishes (TSF) surface water.  
Based on the 2024 Integrated Report, Great Trough Creek, assessment unit ID 13106, is not impaired.  A TMDL currently 
does not exist for this stream segment, therefore, no TMDL has been taken into consideration during this review. 
 
Public Water Supply 
The closest water supply intake located downstream from the discharge in the Mifflintown Municipal Authority, Juniata 
County approximately 106 miles from the point of discharge.  Given the nature and dilution, the discharge is not expected 
to significantly impact the water supply. 

https://streamstats.usgs.gov/ss/
https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0085073 
Wood Broad Top Wells 

3 

Treatment Facility Summary 

a 

Treatment Facility Name: Wood-Broadtop-Wells STP 
 

WQM Permit No. Issuance Date 

3192405 7/26/1995 

3192405 12-1 12/10/2014 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary 
Sequencing Batch 

Reactor Ultraviolet 0.084 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.17 340 Not Overloaded   

 
Changes Since Last Permit Issuance:       
 
Other Comments:       

The WWTP train is as follows: 

Influent Screens (2) – Comminutor (1) – SBRs (2) – UV disinfection (1) – Sludge Holding Tank (1) – Reed Beds 
(4) – Discharge (Outfall 001) 
 
Chemical used: 
Sodium bicarbonate is added as needed to increase alkalinity of SBR tank. 
 
Industrial/Commercial Users: 
There are no industrial or commercial users.  
 
Biosolids: 
The total sewage sludge/biosolids production within the facility for the previous year was 12.4 dry tons. 

Aerobically digested sludge is placed into reed drying beds every few weeks where the reeds assimilate and dewater the 
sludge.  Once every approximately 10 years the sludge beds are cleaned out and landfilled.  The landfill that received the 
sludge is the Sandy Run Landfill (DEP Permit No. 101538). 

 

Compliance History 

Summary of DMRs: The eDMR reported from 12 months is summarized in the next pages. 

Summary of Inspections: 4/23/2025:  Mr. Clark, DEP WQS, conducted compliance evaluation inspection.  The 
effluent looked clear, and all field test results were within the permit limits.  There were no 
violations noted during inspection. 
 
3/26/2024:  Mr. Clark, DEP WQS, conducted compliance evaluation inspection.  There 
were recommendations such as attach a Sludge Disposal Supplemental form to the June 
2023 eDMR and obtain a replacement sensor cap for the LDO probe to have on hand.  
The cap must be replaced yearly.  The effluent looked clear, and all field test results were 
within the permit limits. 

Other Comments: There are currently no open violations associated with the permittee or the facility. 

 
Other Comments:      



NPDES Permit Fact Sheet NPDES Permit No. PA0085073 
Wood Broad Top Wells 

4 

 

Compliance History 

 
DMR Data for Outfall 001 (from April 1, 2024 to March 31, 2025) 

 
Parameter MAR-25 FEB-25 JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 

             Flow (MGD) 
Average Monthly 0.06 0.066 0.049 0.06 0.03 0.035 0.028 0.067 0.031 0.032 0.072 0.123 

Flow (MGD) 
Daily Maximum 0.109 0.168 0.168 0.14 0.091 0.1 0.05 0.394 0.122 0.05 0.244 0.453 

pH (S.U.) 
Daily Minimum 6.7 6.9 6.7 6.9 6.9 6.5 7.0 6.9 6.9 7.0 7.0 6.9 

pH (S.U.) 
Instantaneous 
Maximum 7.4 7.2 7.3 7.1 7.3 7.3 7.3 7.2 7.3 7.3 7.2 7.1 

DO (mg/L) 
Daily Minimum 5.9 5.5 5.1 5.2 5.5 5.9 6.4 5.1 6.0 5.6 5.8 5.7 

CBOD5 (lbs/day) 
Average Monthly < 1.5 < 1.1 < 0.7 < 1.3 < 0.6 < 1.1 < 0.7 < 1.5 < 1.0 < 0.7 < 1.1 < 2.2 

CBOD5 (lbs/day) 
Weekly Average < 1.5 < 1.2 < 0.9 < 1.5 < 0.6 < 1.5 < 0.7 < 2.1 1.1 < 0.8 < 1.3 < 2.3 

CBOD5 (mg/L) 
Average Monthly < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.9 < 3.0 < 3.0 < 3.0 

CBOD5 (mg/L) 
Weekly Average < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 4.9 < 3.0 < 3.0 < 3.0 

BOD5 (lbs/day) 
Raw Sewage Influent 
Average Monthly 37.0 54.0 38.0 47.0 37.0 32.0 45.0 41.0 38.0 40.0 46.0 119.0 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Daily Maximum 40.0 61.0 44.0 47.0 38.0 35.0 55.0 43.0 43.0 45.0 50.0 133.0 

BOD5 (mg/L) 
Raw Sewage Influent 
Average Monthly 75.0 147.0 157.0 116.0 194.0 93.0 190.0 105.0 152.0 163.0 134.0 161.0 

TSS (lbs/day) 
Average Monthly 2.9 < 1.1 0.7 < 1.4 < 0.3 < 1.8 1.1 < 0.8 < 0.4 < 0.8 < 0.7 < 2.3 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 286.0 391.0 101.0 38.0 19.0 42.0 31.0 28.0 53.0 44.0 44.0 166.0 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Daily Maximum 555.0 556.0 179.0 53.0 24.0 75.0 40.0 31.0 76.0 50.0 48.0 251.0 

TSS (lbs/day) 
Weekly Average 3.0 1.5 1.0 1.9 0.3 3.2 1.4 < 1.1 < 0.5 1.3 1.0 3.4 



NPDES Permit Fact Sheet NPDES Permit No. PA0085073 
Wood Broad Top Wells 

5 

TSS (mg/L) 
Average Monthly 6.0 < 2.8 3.4 < 3.6 < 1.6 < 4.0 4.6 < 1.6 < 1.6 < 3.4 < 2.0 < 3.0 

TSS (mg/L) 
Raw Sewage Influent 
Average Monthly 563.0 1069.0 372.0 100.0 100.0 92.0 133.0 67.0 187.0 180.0 124.0 220.0 

TSS (mg/L) 
Weekly Average 6.0 4.0 5.0 6.0 2.0 6.0 6.0 < 2.0 < 2.0 5.0 2.0 4.0 

Fecal Coliform 
(No./100 ml) 
Geometric Mean < 1.0 < 1.0 < 1.0 < 2.0 < 2.0 < 2.0 < 2.0 < 2.0 < 1.0 < 1.0 < 2.0 < 1.0 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum < 1.0 < 1.0 < 1.0 < 4.0 < 4.0 < 4.0 < 4.0 3.0 < 1.0 < 1.0 < 4.0 < 1.0 

UV Intensity (mW/cm²) 
Daily Minimum 3.9 3.9 3.2 2.0 2.0 2.5 2.5 2.5 2.5 2.5 2.5 3.3 

Nitrate-Nitrite (mg/L) 
Average Quarterly 2.834   < 3.823   < 3.3   < 1.6   
Total Nitrogen (mg/L) 
Average Quarterly 3.45   < 4.57   < 4.82   < 2.69   
Ammonia (lbs/day) 
Average Monthly < 0.05 < 0.2 < 0.03 < 0.09 0.09 < 0.07 < 0.02 < 0.05 < 0.03 < 0.02 < 0.04 < 0.07 

Ammonia (mg/L) 
Average Monthly < 0.1 < 0.5048 < 0.1049 < 0.2422 0.454 < 0.1593 < 0.103 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 

TKN (mg/L) 
Average Quarterly 0.619   0.747   1.521   1.093   
Total Phosphorus 
(mg/L) 
Average Quarterly 1.4   2.69   3.37   1.88   

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0085073 
Wood Broad Top Wells 

6 

 

Existing Effluent Limitations and Monitoring Requirements 

 
Outfall 001,  

       
 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Daily 
Maximum 

Daily 
Minimum 

Average 
Monthly 

Weekly 
Average 

Instant. 
Maximum 

Flow (MGD) Report Report XXX XXX XXX XXX Continuous Measured 

pH (S.U.) XXX XXX 6.0 XXX XXX 9.0 1/day Grab 